
 

  

Master’s Thesis 2016    30 ECTS  
Department of Environmental Sciences 
 
 
 

Performance evaluation of water 
and wastewater treatment plant in 
Kathmandu Valley 

Reetu Bartaula 
MASTER of Science in Environment and Natural Resources, 
Specialization Sustainable Water and Sanitation, Health and 
Development (M-MINA)  



Abstract 

 

In this work, assessments of technology of the water and wastewater treatment plants including 

constructed wetlands in Kathmandu valley are presented. There are nine water treatment plants among 

which two are not in operation; seven constructed wetlands among which two are under maintenance and 

one is not in operation. In addition, one conventional wastewater treatment plant is studied in order to 
[...]
First, uptake by plants and microbial organisms in substrate media and sediments, are the short-

term processes and other is absorption and accretion into the sediments is a long-term removal 

process. Removal of phosphorous occurs through plant absorption and subsequent burial in the 

litter compartment which is the main pool for phosphorous (Sundaravadivel & Vigneswaran 

2001). Adsorption and precipitation reaction are the major removal pathways when the hydraulic 

retention time is longer and finer – textured soils are being used, since this allows greater 

opportunity for phosphorous sorption and soil reaction to occur (Rani et al. 2011). 

Phosphorus is a limiting factor of vegetative productivity since it is an important nutrient 

required for plant growth (Ellingsen 2010). The removal, of P in HFB is found to be a function 

of the bed area, hydraulic loading and influent concentrations. However, the media is also an 

important factor of phosphorus removal which depends on sorption capacity and efficiency 

decrease if the system operates for longer period (Rani et al. 2011). Gravel is preferred to soil in 

horizontal CWs however it has low sorption capacity and does not clog easily and can be reused; 



22 
 

consequently sorption is expected to be of little significance as a removal mechanism for P 

(Ellingsen 2010).  

Sundaravadivel & Vigneswaran (2001) also described harvesting plants and/or dredge the 

substrate media is important to effective removal of phosphorous. Otherwise, it also will be 

return back to the system due to decomposition. 

5. Trace elements: Removal of these elements principally heavy metals occurs mainly through 

sorption. The processes of metal removal of the wetland system also cover sedimentation, 

filtration, adsorption, complexation, plant uptake and microbial mediated reaction. 

 6. Microorganisms: Microorganisms are removed by die-off, filtration, sedimentation, 

entrapment, predation, radiation, desiccation, chlorination (when disinfection is applied) and 

adsorption. 

 

3.2.5. Vegetation (Phragmites karka) 

 

Vegetation and its litter are necessary for the performance of constructed wetlands and help to 

give aesthetically appearance. The vegetation to be planted in constructed wetlands should fulfill 

the following criteria (UN-HABITAT 2008): 

 Application of locally dominating macrophyte species. 

 Deep root penetration, strong rhizomes and massive fibrous root 

 Considerable biomass or stems densities can achieve maximum translocation of water 

and assimilation of nutrients. 

 Maximum surface area is required for bacterial populations. 

 Transport of oxygen into root zone facilitates oxidation of reduced toxic metals and 

supports the large rhizosphere. 

Phragmites karka is widely used as vegetation in constructed wetlands which is one of the most 

productive, widespread and variable wetland species in the world and also a predominant species 

in wetland systems due to its climatic tolerance and rapid growth. 



23 
 

3.2.6. Operation and maintenance in CW 

 

Every constructed wetland should have a proper maintenance and operation plan so that the  

system can perform well. According to constructed wetland manual, operation and maintenance 

can be divided into three stages, start-up, routine and longterm (UN-HABITAT 2008).  Along 

with this, thorough checkups must be done twice a year for the effective operation of the 

wetland. The most important things to be considered during operation and maintenance of 

wetland can be summarized as below: 

 Water levels adjustment  

 Maintenance of flow uniformity (inlet and outlet structures):  

 Management of vegetation and odour control:  

 Maintenance of walls 

 

Management of wetlands is important to perform well. Wetland management should focus on the 

most important factors of better performance in the treatment process (Davis 1995):  

 providing sufficient time in contact of the water with the microbial 

community and with the litter and sediment 

 assuring that water flows reach all sections of the wetland 

 Maintaining a healthy environment for microbes and maintaining a 

vigorous growth of vegetation. 

 

Kadlec & Knight (1996) (cited in Rousseau 2005),  mentioned that monitoring and regulation of 

flows, water levels, water quality and biological factors are the only regular activities required to 

achieve successful performance in CWs (Rousseau 2005). 

 

3.2.7. Decentralized Wastewater Treatment Systems:  

 

Decentralized Wastewater Treatment Systems (DEWATS) is a sustainable treatment of 

wastewater that mainly emphasis on locally adjusted solutions which help to maintain low costs. 



24 
 

According BORDA (2011) (cited in Ellingsen 2010), constructing treatment system with low 

maintenance requirements, no energy inputs and locally available materials, costs can be 

minimized and also useful for the community members to operate and maintain without skilled 

technical assistance. 

Depending upon the size, location and a number of determining factors, the configuration of 

DEWATS can vary. In Nepal, the mostly accepted components for primary treatment are 

anaerobic processes (Anaerobic Baffle Reactors; ABRs) and combine ABRs with bio digesters. 

Davies (2013) summarized “An ABR consists of series of baffles, under which the wastewater is 

directed to flow through the layers of settled sludge” and trapped solids at the bottom of the 

reactor are consumed through the anaerobic digestion process. Bio digesters uses microbial 

degradation treatment processes for the collection of biogas (Davies 2013). 

 

3.3. Conventional wastewater treatment plants 

3.3.1. History and introduction of Wastewater treatment 

 

The treatment of wastewater is most important mainly because of its characteristic bad odour. On 

the other hand wastewater also contains human waste which is very harmful to the environmental 

if discharged carelessly. The untreated wastewater is directly discharged into a natural water 

body constitute a great hazard for the environment and a health risk for human and animal life. It 

is essential to collect and perform a proper treatment. In centralized system, there is collection of 

both storms, domestic as well as industrial sources. 

During the late 19th and the early 20th century, centralized wastewater treatment systems are 

growing concern in the United Kingdom and the United States. Collection and treatment before 

discharge of wastewater, physical, biological and chemical processes are need to address for the 

removal of pollutants. According to Britannica (2012) (cited in Kvernberg 2012), more concern 

is shown on wastewater disposal. More advanced treatment techniques are developed for the 

treatment of wastewater including tertiary treatment steps for removal of nutrients which leads to 



25 
 

eutrophication. Treatment processes are designed accordingly to the need pollutants to be 

removed from wastewater. 

The characteristics of wastewater depend on the source of its generation. Production of 

wastewater in Nepal in the cities like Kathmandu is mainly from domestic, commercial and 

industrial routes and directly discharged into water bodies (Regmi 2013).   

Almost all municipalities in Nepal do not have proper wastewater treatment plants, except three 

municipalities in Kathmandu valley. Five sewage treatment plants of design capacity of 35 MLD 

(Figure 16): Dhobighat sewage treatment plant (15.4 MLD), Kodku (1.1 MLD), Sallaghari (1 

MLD), Hanumante (0.05 MLD) and Guheshwori (17.4 MLD) are present in Nepal now (Poh 

2003). These plants are practically non-operational except for Guheshwori and even those non-

operational plants are rehabilitated, the total treatment capacity is not sufficient for the cities 

(Poh 2003). Those are also not so effective due to lack of skilled manpower, functioning cost and 

other social and political barriers (Bista & Khatiwada n.d.).  

 

3.3.2. Wastewater treatment processes 

 

The following section reviews the functions of different treatment steps and important design 

parameters of a conventional attached growth biological wastewater treatment plant.  

a) Primary treatment:  It involves screens or grit chambers for primary sedimentation. Its 

main objective is to remove a large fraction (50-70 %) of the total suspended solids 

available in the wastewater. Around 25-40 % of the total BOD is removed in the process 

since suspended solids contributes to the content of BOD in the wastewater, (Metcalf & 

Eddy 2004). Removal of suspended solids also lowers the operational problems in the 

next treatment processes.  

 

b) Secondary treatment: Kvernberg (2012) stated microorganisms oxidize dissolved and 

particulate biodegradable matter into simple end products, which can be removed from 

the wastewater stream as sludge through biological wastewater treatment. Such processes 



26 
 

can also remove suspended and non-settleable colloidal solids through biological flocs or 

biofilm. The main objective of secondary biological treatment is to remove readily 

biodegradable BOD that has escaped the primary treatment, in combination with further 

removal of suspended solids (Kvernberg 2012). Biological treatment can be achieved 

either in the presence of oxygen (aerobic processes) or in the absence of oxygen 

(anaerobic processes). Two main types of biological treatment are common in wastewater 

treatment, one is attached growth biological treatment, also known as biofilter process, 

and the other is suspended growth biological treatment, also known as activated sludge 

process.  

 

An activated sludge process is a biological wastewater treatment process which increase 

speeds for waste decomposition by recirculating sludge. NSFC (2003) stated activated 

sludge is added to wastewater and then the mixture is aerated and agitated. Settable 

activated sludge through sedimentation after a certain amount of time, it is either 

disposed to sludge drying beds or reused, means returned to the aeration tank. An 

oxidation ditch is the type of biological aeration process, consisting of a ring or oval 

shaped channel equipped with mechanical aeration devices, such as disc aerators. 

According to NSFC (2003), “Oxidation ditches operate in aeration mode with long solids 

retention times (SRTs) and solids are maintained in suspension as the mixed liquor 

circulates around the ditch”. 

 

Secondary clarifier:  It is a secondary sedimentation tank where solids are settled and 

removed from the wastewater stream as sludge.  

 

c) Tertiary treatment: Tertiary treatment is the advanced treatment process which removes 

the nutrients such as phosphorus and nitrogen. Beside these, all suspended and organic 

matter from waste water, which comes after secondary treatment, are also removed to 

produce high quality of water.  

 

 



27 
 

4. Methodology 

 

This study was conducted by field observation of constructed wetlands and water treatment 

plants including wastewater treatment plant in Kathmandu valley. For the survey and 

investigation, relevant data was collected from different sources including organizations, 

research papers, internet and literatures. Data collected was processed, reviewed and edited. 

The research sites are located inside and outside Kathmandu Valley. The findings of this 

research were obtained through the following methods: site observation, sampling, validating 

questionnaires and user interviews. 

Observation of inlet and outlet arrangement, distribution systems and their function as well as 

operation and maintenance for each site were studied in order to assess the technical 

performance. 

Sampling for the chemical parameters is performed by collecting one sample for each parameter 

at inlet and outlet points of the constructed wetlands. Analysis is made in laboratory at Institute 

of Engineering (IOE), Pulchowk Campus in Kathmandu. 

Validating of questionnaires is conducted through the MSc. first year students from IOE. After 

validation, primary data were collected through research questions to individual respondent, to 

the community, farmer and caretaker/operator of the constructed wetlands in order to assess the 

knowledge of constructed wetland systems and the positive and negative impacts of using treated 

water in the farming.  In case of conventional wastewater and water treatment systems, care 

operator is interviewed. 

 

4.1. Water treatment plants 

4.1.1. Mahankalchaur treatment plant 

Background 

Mahankalchaur treatment plant is the largest water treatment plants within Kathmandu valley 

and is also one of the collectors of raw water, processor and distributor branch office of KUKL 



28 
 

which is located in Mahankal chaur, Kathmandu.  The plant supplies water that draws from 

Sundarijal source and from different ground water source and process in the Mahanlakchaur 

office and distributes to the city around the office (Belbase 2011). 

In treatment plant, there are two reservoirs tanks for the storage of treated water having capacity 

of 22 lakh liters (2 nos.) and 45 lakh liters (1 nos.) according to the chemist or care operator of 

the plant Mr. Basant Kumar Pal. A storage reservoir is built to collect water from filters and store 

it until it is distributed. The stored water is then distributed to the different places of Kathmandu 

valley up to Basnatapur, Kalimati and Maharajgunj area (Belbase 2011). It usually holds from 1 

to 3 days or more of the average daily demand to meet fluctuations and one day’s storage 

reservoir is better from sanitary point of view (Belbase 2011). 

 

Technical components 

The main components of MCWTP (Mahankalchaur water treatment plant) (Figure 1):  

- Bio filter unit with caustic soda feeding unit 

- Flocculation and sedimentation unit, Poly Aluminum Chloride (PAC) feeding unit and 

slaked lime feeding unit 

- Rapid sand filter 

- Clear water reservoir with pump 

- Sodium hypochloride generator and bleaching powder feeding unit 

- Sludge and drainage 

- Water quality meter and water quality test unit: After the treatment, physical, chemical 

and pathological testing of water is done in laboratory. 



29 
 

 

Figure 1: Pictorial representation of Mahankalchaur Treatment Plant 

 

Operation and maintenance 

The WTP is operated and maintained by the “KUKL”. A care taker and also chemist Mr. Basant 

Kumar Pal is assigned to the operation and maintenance of the plant. 

The following operation and maintenance are performed to ensure proper functioning of the 

system:  

- Regular maintenance works at the plant comprised of daily activities of opening/closing 

the valve of pipe,  

- Regular monitoring of the treatment units for ongoing treatment and observe the turbidity 

of raw water for dosing the disinfectants agents  

- Dosing of chemical agents used for treatment  

- Cleaning of settling tank, reservoir and disposing sludge  



30 
 

- Chemical analysis of water in lab before distribution 

 

4.1.2. Bansbari treatment plant 

Background 

The Bansbari Water Treatment Plant was constructed in 1975, and 41 years have elapsed since 

its construction.  A well has been constructed in the treatment plant having intake capacity of 

approx. 500m3/day. The water contains underground silt and the well can be used only as an 

auxiliary water source.  The source of this plant is Mahadev River and two conveyance pipes are 

used to intake raw water from river which comes under the gravity flow system. 

The oldest water treatment plant has one reservoir of capacity 25 lakh liters according to the care 

operator and civil engineer from Bhaktapur Khanepani Ltd.  

Technical components 

The water is flocculated in the flocculation basin, settled in the horizontal-flow sedimentation 

basin and then put into slow sand filtration (Figure 3). After that, chlorination is added in the 
[...]
special bucket (Figure 12) that floats on wastewater. When the water level reaches certain height, 

a stopper stops the bucket to move up. Water level rises and fills the bucket and then the bucket 

gets heavier and sinks. Wastewater flows from the settlement tank to the beds. When there is no 

more water to flow or when the tank is empty the water in the bucket also siphons out (UN-

HABITAT 2008). After wastewater gets siphoned out from the bucket, bucket floats on 

wastewater when it fills again. It is believed that the system is one of best possible intermittent 

systems, which is suitable for Nepal. 

Operation and maintenance 

The constructed wetland is operated and maintained by Department of Environmental Science 

and Engineering. No care operator is assigned and if maintenance is required then helped by 

CED (Civil Engineering Department) who engaged in maintenance of the system including 

worker needed for harvesting and removal of unwanted plant. Ratna Shrestha from CED was 

choosing to done with questionnaire (02.03.2016). The following operation and maintenance are 

performed to ensure proper functioning of the wetland:  



44 
 

- Monitoring of feeding tank in order to check the operation of the siphon and intermittent 

feeding tank to the beds.  

- Removal of unwanted vegetation in the bed and annual harvesting of the vegetation. 

- Desludging of the settling tank is done once a year  

- Changing of the substrate in the bed when it is clogged and washed the gravel which 

needs to be.  

 

4.2.3. Dhulikhel constructed wetland 

Background 

Dhulikhel Hospital constructed wetland system, constructed in 1997, was the first constructed 

wetlands for wastewater treatment in Nepal located in Dhulikhel Municipality, 

Kavrepalanchowk District. The constructed wetland is a two-staged subsurface flow system, 

which consists of a horizontal flow bed followed by vertical flow bed (Poh 2003). According 

ENPHO (2010b), in 2008 the treatment system upgraded and expanded due to the hospital 

expansion to meet current and future flows.  Its objective is to treat all the wastewater generated 

in the hospital to reduce the environmental impacts and ensure that the people living around the 

hospital have access to clean treated water for irrigation (Tuladhar et al. 2008). 

The treatment plant was built by Dhulikhel hospital with technical support from BOKU Austria 

designed and supervision support from Environment and Public Health Organisation (ENPHO). 

Technical Components 

The components of constructed wetlands at Dhulikhel hospital are shown in Figure 13.   

- Diversion tank to spilt flow between systems  

- Two parallel Settlers (1 ABR large, 1 settler small) 

- Two parallel horizontal low constructed wetlands 

- Two parallel vertical flow constructed wetlands 

- Sludge drying bed 



45 
 

 

Figure 13: Pictorial representation of wetlands located at Dhulikhel Hospital 

 

Operation and maintenance 

A care taker is assigned for the operation and maintenance of the constructed wetland and 

regular maintenance responsibility is taken by Dhulikhel Hospital Engineering department. The 

operation and maintenance work are done by performing following responsibilities: 

- Same as other constructed wetlands, Dhulikhel Hospital constructed wetlands for regular 

maintenance works involves removal of unwanted vegetation from the beds along with 

cleaning of the inlet/outlet systems.  

- Removal of unwanted vegetation is carried out along with the general cleaning works and 

also vegetation is harvested once a year.  

- The sludge from the settling tank is desludged in 1 month ago due to the increase in 

wastewater flow to the wetland reported by Ram Gopal Ranjitkar, a caretaker 

(25.02.2016). 

- The substrate used in the bed has been cleaned at surface done in a year but usually it 

depends on clogging of the bed.  

 



46 
 

4.2.4. Constructed wetlands at IOE, Pulchowk 

Background 

CW of IOE is constructed in 2012, located at Pulchowk Engineering Campus. It is horizontal bed 

subsurface flow constructed wetland which treats domestic wastewater of neighboring houses 

and IOE cafeteria. Design and supervision of this project is done by Krishna Ram Yendyo, Iswar 

Man Amatya (TU) and Lee, Kijung (KOV). 

Technical Components  

The treatment plant comprises of the following units (Figure 14): 

- Inlet 

- Settling tank 

- Horizontal flow bed 

- Outlet 

 

Figure 14: Pictorial representation of Constructed Wetlands at IOE, Pulchowk 

 



47 
 

Operation and maintenance 

The following operation and maintenance are performed to ensure proper operation of the 

wetland:  

- Regular assessment (weekly done) of system to ensure proper operation 

- Regular removal of unwanted vegetation in the bed. 

- Annual harvesting of the vegetation and trimming of the plant is done every 3 months 

reported by care operator, Ram Hari Shrestha (15.03.2016) 

- Cleaning of inlet and out systems 

 

4.2.5. Sunga Constructed wetland 

Background 

 The wastewater treatment plant was constructed in 2005 by ENPHO, with support from ADB, 

UNHABITAT and WaterAid Nepal introduced a community-based wastewater treatment plant at 

Sunga, located within the Madhayapur Thimi Municipality (Tuladhar et al. 2008). The system is 

a platform of larger scale application of DEWATS for community benefit and community 

managed wastewater treatment systems. It has provided a platform for many students, 

researchers and professionals who visit the plant.  

Technical Components  

The wastewater treatment plant comprises of (Figure 15) 

-  a coarse screen and a grit chamber as preliminary treatment,  

- Biogas plant  

- an Anaerobic baffled reactor as primary treatment,  

-  Hybrid constructed wetland – two Horizontal Flow (HF) followed by two Vertical Flow 

(VF) as secondary treatment  

- Sludge Drying Bed (SDB) as sludge treatment. 



48 
 

 
Figure 15: Pictorial representation of Sunga Constructed wetlands 

 

Operation and maintenance 

The operation and maintenance of the plant is taken care by the “Sunga Wastewater Treatment 

Plant Management Committee” (ENPHO 2010c). A care taker is assigned for the operation and 

maintenance of the constructed wetland in financial support from the Municipality. Regular 

maintenance works at the wetland comprised of unclogging of the grit, removal of unwanted 

vegetation from the beds along with cleaning of the inlet/outlet systems and the harvesting of the 

vegetation. The sludge from the anaerobic baffle reactor has been taken out once to sludge 

drying bed when it is in working condition. 

 

4.2.6. Constructed wetlands at ENPHO Lab 

Background 

The constructed wetland located at Environment and Public Health Organization (ENPHO) was 

constructed in the year 2002. Its objective is to treat the wastewater generated from the office 



49 
 

building and laboratory to reduce contaminants and also demonstrate the uses and its application 

in urban areas as an educational tool to all visitors to the office (ENPHO 2010d). 

Technical Components  

The constructed wetland comprises of  

- a settling tank and a vertical flow constructed wetland  

Operation and maintenance 

To ensure the proper functioning of the wetland system, regular maintenance works at the 

involving removal of unwanted vegetation from the beds along with cleaning of the inlet system. 

Vegetation is harvested twice a year and the sludge from the settling tank is taken out at an 

interval of 6 months but sometimes sludge is desludged a little earlier.  

The top layer of the bed was removed and filled with coarse sand in 2005 because of clogging 

occurs on the surface of the bed, mentioned in (ENPHO 2010d).  

 

4.2.7. Constructed wetlands at Shuvatara School 

 

The constructed wetland at Shuvatara School, located at Lamatar is constructed in 2004. It treats 

the institutional wastewater coming from school.  The system comprises of settling tank and 

vertical flow bed. Due to shifting of school from Lamatar to Sanepa height, this system is not 

operated and maintained by them. 

 

4.3. Guheshwori wastewater treatment plant 

Background 

Among five municipal wastewater treatment plants around Kathmandu valley (Figure 16), 

Guheshwori wastewater treatment is only one which is fully functional. The plant involves 

activated sludge system which is the first implemented process in wastewater treatment plant in 



50 
 

Nepal (Green et al. 2003). It is located at the bank of the Bagmati River on the north eastern part 

of Kathmandu City.  

 

Figure 16: Map of wastewater treatment plant (ADB, 2000 adopted from Green et al. 2003) 

 

The major objective of this plant is to clean up Bagmati River which is constructed in an area of 

5 hectares with the initiative from the government. Since untreated wastewater from household 

are directly drained into the river, this treatment plant treats wastewater generated by the 

household, industries and other institutions along with storm water of nearby catchment area. 

Design and working mechanism 

Decomposition of degradable organic chemical in the presence of biomass takes place in the 

activated sludge wastewater treatment plant. It also involves a settling tank for the removal of 

solids and biomass from the water, and a recycle of sludge from the settling tank to the reactor to 

maintain the levels of microorganisms. Mechanical bar rack and a grit chamber present in it help 

for the pre-treatment and the system lacks primary clarification tanks.   



51 
 

The major components of the treatment plant include the primary and secondary units (Figure 

17). The bar rack eliminates large objects from the influent and inorganic particles like sand are 

removed in the grit chamber zone. The wastewater at Guheshwori WWTP is biologically treated 

in two carrousel 15 type oxidation ditches, each with three aerators. After the operation in 

oxidation ditches finished, wastewater flows into two secondary clarifiers for the settling of 

solids. Up to 2,500MLSS sludge is pumped from the clarifiers back to the oxidation ditches to be 

metabolized by microorganisms, and any excess sludge is pumped from settling tank to sludge 

drying beds (Green et al. 2003). 

 

Figure 17: Guheshwori WWTP (a) Flow diagram of the WWTP (b) Bird’s eye view of plan 
(Regmi 2013) 



52 
 

Technical components: 

The plant consists of following units and its detail design and operational parameters of 

Guheshwori WWTP are described in Table 1 and Table 2. 

Table 1: Units of Guheshwori WWTP 

Units Operation 

Figure 18: Treatment units of WWTP 

Primary unit Mechanical bar screening, Sump well, 

Mechanical Grit chamber 

Biological unit  

 

2 units oxidation ditch (80m *20m) 

Secondary Clarifier  2 units (27 m diameter) 

Sludge treatment 2 drying beds (27m *74m) 

Final effluent and 

effluent bypass 

To avoid excess flow  of untreated water 

during  the monsoon into the Bagmati 

River, the WWTP effluents are diverted to 

outside of  temple boundary through a 

bypass tunnel 

 

Table 2: Design and operational parameters of Guheswori WWTP (BASP 2002; Shah 2002; 
Darnal 2002; Khatiwada et al. (n.d.) cited in Shahi 2012) 

Guheshwori WWTP Details 

General 

Service Area) 5.37 km2  



53 
 

Service Population (1996)  58,000 

Projected Population (2021)  198,000 

Wastewater Produced  80 L/cap-d 

WWTP Footprint  51 m2 (164 ft2 ) 

Energy Consumption  2.3 KW-hr/kg BOD 

Annual Operating Costs  $167,000 US 

Design Flow  0.19 m3 /s (4.3 MGD) 

Oxidation ditch 

Carrousel type oxidation ditch (80*20m) 2 units 

Capacity (m3) 10400 

HRT, hr. 15.2 

Total oxygen demand (kg/hr.) 355 

MLSS concentration mg/L 3500 

F/M 0.34 

Re-circulation demand, % 67-100 

Power Required to drive Aerator, kWh 375 

Secondary clarifier 

Diameter of 27m 2 units 

Capacity, m3 1650 m3 

HRT 4.8 hr. 

Drying beds (27m*74m) 2 units 

Drying period 2-3 weeks 

Sludge production 40 m3/d 

Grit and sand 3 m3/d 

Screening 2-3 m3/d 

 

Operation and maintenance: 

Care operators, Raj Kumar Shrestha along with other are assigned by WWTP for regular 

operation and maintenance of the plant.   

The following operation and maintenance was performed to ensure proper functioning of the 

system:  



54 
 

- Regular maintenance works at the plant comprised of daily activities of opening/closing 

the valve of pipe and check flow  of wastewater 

- Regular monitoring of the treatment units for ongoing treatment and report if any damage 

on the treatment units and maintain them 

- Cleaning of treatment units including oxidation ditch and clarifiers 

 

5. Results and Discussions 

The following chapter gives a descriptive analysis of water treatment plant, wastewater treatment 

plant including constructed wetlands.  

 

5.1. Water treatment plants 

5.1.1. Observation and findings 

 

a) Mahankalchaur treatment plant 
 

- Purification and treatment before distribution is better for health purposes. 

- The treatment units are properly maintained and were found in a good condition. The plant is 

well equipped with modern technology. 

- Sludge accumulation and pump damage. According to the Basant Kumar Pal, incharge or 

care operator told the old and leaking pipelines for cross contamination during the supply to 

consumers.   

- Storage facility for bleaching powder is not in good condition (Figure 19). 

 

 

 

 



55 
 

 

 

 

 

 

  

Figure 19: Condition of chemical storage facility at Mahankalchaur WTP 

 

b) Bansbari treatment plant 
 

- The water treatment processes has been adopted 41 years ago, which shows how 

important is the water purification. 

- Plant is functioning but is in a bad state of operation.  

- As the chlorination facility is not working, a temporary chlorination facility is provided at 

the inflow section of the distribution reservoir.   

- The working period of civil work facilities is 41 years since its construction; this plant is 

at the stage where its reconstruction or renewal needs to be planned.  

-  No independent power generator is installed despite the long periods of power failure.  

Therefore, the inability to backwash the rapid filtration basin poses a problem in 

operation and maintenance. 

- Due to power failure, well cannot be operated continuously and also difficult for them to 

work at night time. 

- Storage of chemical powder is not in good state as mentioned by care operator  and he 

also mentioned powder used in sack are also not good that they have to check and sort 

out unnecessary part before it is used (Figure 20). 

- Unnecessary part found in sack thrown side to the sedimentation tank (Figure 20). 

- There is no sludge treating facility and cleaning of the reservoir done last year explained 

by the care operator (17.03.2016) 

- Muddy water comes during rainy season, use of disinfectant powder and coagulants are 

high than normal period about 25- 40 kg depends on turbidity just by their observation. 



56 
 

- Measurement level for measuring water level in reservoir is not clear to judge (Figure 

20). 

 

 

Figure 20: Observation at Bansabari Treatment Plant 

 

c) Lokanthali treatment plant 

 

- Due to power failure, well cannot be operated continuously and thus no continuous 

operation for water production 

- Storage for chemical powder is not in good condition. 

- Leakages from boring pipe and algae formation on cascade aerator (Figure 21). 

 



57 
 

 

Figure 21: Observation found at Lokanthali WTP 

 

- Cleaning of the reservoir done when it was emptied explained by the care operator 

(04.03.2016 visit and 18.03.2016 interviewed) and there is no sludge sediment treating 

facility and therefore sludge is directly drained to the Manohara River. 

 

d) Bhaktapur Jagati treatment plant 
 

- Due to power failure, well cannot be operated continuously and thus no continuous 

operation for water production 

- Algae formation on cascade aerator (Figure 22) 

- Cleaning of the reservoir done twice a year explained by the care operator (06.03.2016 

visit and 17.03.2016 interviewed) and there is no sludge sediment treating facility and 

therefore sludge is directly drained to the Sangha River. 

- Measurement level for measuring water level in reservoir is not clear to judge (Figure 

22). 



58 
 

 

 

 

 

 

 

 

 

Figure 22: Field observation at Bhaktapur Jagati Treatment Plant 

 

e) Balaju treatment plant 
 

- During the visit (16.03.2016), the plant was found to be in a pitiable condition. that looks 

it was not maintained.  

- The raw water in the coagulation and sedimentation zone seems it is full of algae (Figure 

23) and looks it is not fit for drinking and even frog was also seen. 

- There is no cleaning or draining of the rapid filtration facility and no proper store facility 

for chemical (Figure 23). 

 

Figure 23: Field observation at Balaju Treatment plant 

 

- There is power failure so that it cannot operated continuously. 



59 
 

- Despite the claim made by care operator about the regular monitoring and water quality 

tests, the water quality, it doesnot seems to be fit for drinking purpose from the treatment 

plant. But he said, after treatment and purification, it can be comsumable.  

- The dilapidated condition of the plant clearly shows the negligence of the water utility 

responsible for operation and maintenance of the water supply systems in the Kathmandu 

Valley. The pitiable condition of Balaju Water Treatment Plant has revealed an aspect of 

deteriorating water supply by KUKL in the Kathmandu Valley. 

- However, the purified water of this reservoir is suspected to be not safe for drinking 

purpose. It’s been a long time that the reservoir has not been cleaned (1.5 years ago told 

by operator). 

- An observation showed that there is no sludge sediment treating facility and therefore 

sludge is directly drained to outside without proper treatment. 

 

f) Dhulikhel treatment plant 
 

- Advantage of roughing filtration is that when the water passes through the filter, particles 

are removed by both filtration and gravity settling”. 

- During observation, the treatment plant looks well-conditioned. Store house is damaged 

due to earthquake.  

- Sludge sediment treatment facility is not found here too. 

- Observe algae formation in water passway to slow sand filter after roughing filter unit. 

- Only one slow sand filter is in operation and other one is kept for cleaning (told by 

operator interviewed on 22.03.2016) 

 

g) Sinamangal, Tahachal and Kalimati treatment plants 

Visit has been made also to Sinamangal, Tahachal and Kalimati treatment plant and some 

observation was taken, are mentioned in Table 3. 

Table 3: Information and observation made for Sinamangal, Tahachal and Kalimati treatment 
plant 

Features Sinamangal Tahachal Kalimati 

Background Small scale water treatment plant Small scale water treatment Small scale water treatment 



60 
 

Responsibility by KUKL plant 

Responsibility by KUKL 

plant 

Responsibility under kalimati 

Vegetables and Fruits Limited 

Source Boring well Boring well Boring well 

Technical 

Components 

PF, CF PF, CF CTA, PF, ACF, ARF, ID, OSF, 

OG 

Status During visiting the site, it was in 

operation but staff member from 

KUKL told it was not in operation 

No operation due to damage 

by earthquake (stated by one 

local women and police near 

to the school gate)  

No operation due to damage by 

earthquake 

Observation and 

findings 

- Leakages from one tank 

besides 7 tanks having 

capacity of 3000 ltrs each 

(care-operator Shankar 

Adhikari) (Referred Figure 

25) 

- Has been closed - Intake pipe for boring 

was displaced by 

earthquake 

- Leakages from the 

pipe between CTA 

and PF 

- Referred Figure 24 

(stated by care operator Man 

Bahadur Gurung , 20.03.2016) 
[...]
NSFC. (2003). Explaining the Activated Sludge Process. National Small Flows Clearinghouse at 

West Virginia University, Pipelines. 14(2) 8 p. [online] Available at: 

http://www.nesc.wvu.edu/pdf/ww/publications/pipline/pl_sp03.pdf [Accessed 5 August 2016] 

Pain, A.   & Spuhler,  D. (n.d.). Chlorination (centralised). Sustainable sanitation and water 

management( SSWM ) [online] Available at: http://www.sswm.info/content/chlorination-

centralised#reference_book6313 [Accessed 18 June 2016]. 

Patel, P.A. & Dharaiya, N.A. (2013). Manmade wetland for wastewater treatment with special 

emphasis on design criteria. Scientific Reviews and Chemical Communications, 3(3): 150-160. 

Pillai, J.S. & Vijayan, N. (2013). Wastewater Treatment: An Ecological Sanitation Approach in a 

Constructed Wetland, International Journal of Innovative Research in Science, Engineering and 

Technology. 2(10): 5193-5204. 



98 
 

Poh, SC. (2003). Assessment of constructed wetland system in Nepal. Master of Engineering 

Thesis. Massachusetts Institute of technology, USA. 189 p. 

Rabah, F. (2012). Water Treatment, EENV 4331 Lecture 2: Aeration, Islamic University of 

Gaza, Environmental Engineering Department, [online] Available at: 

http://site.iugaza.edu.ps/frabah/files/2012/02/Water-treatment-Lecture-21.pdf [Accessed 22 June 

2016]. 

Rani, S.H.C., Din, M., Md, F., Yusof, M., Mohd, B. & Chelliapan, S. (2011). Overview of 

Subsurface Constructed Wetlands Application in Tropical Climates. Universal Journal of 

Environmental Research & Technology, 1(2): 103-114. 

Reed, S.C. (1993). Subsurface Flow Constructed Wetlands For Waste Water Treatment A 

Technology Assessment, United States Environmental Protection Agency. [online] Available at: 

 http://sites.lafayette.edu/kneya/files/2010/06/subsurface-flow-constructed-Wetland-1993.pdf 

[Accessed at 15 March 2016]. 

Regmi, S. (2013). Wastewater Treatment in Kathmandu: Management, Treatment and 

Alternative. Bachelor thesis. Mikkeli, Finland, Mikkeli University of Applied Sciences. 66 p. 

Rousseau D. (2005). Performance of constructed treatment wetlands: model-based evaluation 

and impact of operation and maintenance. PhD thesis. Ghent University, Ghent, Belgium. 300 p. 

Saeed, T. & Sun, G. (2012). A review on nitrogen and organics removal mechanisms in 

subsurface flow constructed wetlands: dependency on environmental parameters, operating 

conditions and supporting media. Journal of environmental management, 112: 429-448. 

Schutte, F. (2006). Handbook for the operation of water treatment works. The Water Research 

Commission . The Water Institute of Southern Africa. Division Department of Chemical 

Engineering University of Pretoria.   234 p. 

Shahi, N. K. (2012), Field Report: Wastewater Treatment Plant, Ambient Air Quality 

Measurement, and Sound Level Measurement. Department of Environment Science and 

Engineering. [online] Available at: 



99 
 

http://www.academia.edu/2454011/Guheshwori_Wastewater_Treatment_plant [Accessed 29 

July 2016]. 

Sherbnini, A., Carr, D., Cassels, S. & Jiang, L. (2007). Population and Environment, Annual 

Revision of Environmental Resources, 32: 345-373. 

Shrestha, R. R. (1999). Application of Constructed Wetlands for Wastewater Treatment in Nepal, 

Ph.D. Dissertation. Department of Sanitary Engineering and Water Pollution Control. University 

of Agricultural Sciences, Vienna, Austria. 294 p. 

Sundaravadivel, M. & Vigneswaran, S. (2001). Constructed Wetlands for Wastewater Treatment, 

Critical Reviews. Environmental Science and Technology, 31(4): 351-409. 

TAS. (n.d.). Chapter 9a: Water Treatment Process: Water Intake, Screening, Aeration and 

Coagulation.  Izan Jaafar, Engineering Science, FST, UMT.  [online] Available at: 

https://www.scribd.com/presentation/49204691/29103542-Water-Treatment-Technology-Tas-

3010-Lecture-Notes-9a-Water-Intake-Screening-Aeration-Coagulation. [Accessed 8 June 2016] 

Tuladhar, B., Shrestha, P., & Shrestha, R. (2008). Decentralised wastewater management using 

constructed wetlands. Beyond construction: use by all: a collection of case studies from 

sanitation and hygiene promotion practitioners in South Asia, 86-94.  

UN-HABITAT. (2008). Constructed Wetlands Manual. UN-HABITAT Water for Asian Cities 

Programme Nepal, Kathmandu. 90 p. 

USACE. (1985). Water Supply, Water Treatment, “Joint Departments of the Army and Air 

Force, USA, Technical Manual TM 5-813-3/AFM 88-10, 3(2). 

USEPA. (2000). Manual: Constructed Wetland Treatments of Municipal Wastewaters, EPA 

625/R-99/010. Cincinnati, Ohio: USEPA Office of Research and Development. 165 p. 

Vymazal, J. (2005). Constructed wetlands for Wastewater treatment. Ecological Engineering, 

25: 475-477. 



100 
 

Vymazal, J. (2010). Review. Constructed wetlands for wastewater treatment. Department of 

Landscape Ecology, Faculty of Environmental Sciences, Czech University of Life Sciences, 

Prague. Water, 2(3): 530-549. 

WaterAid. (2008). Decentalised wastewater management using constructed wetlands in Nepal. 

PDF-published. [online] Available at: 

http://www.wateraid.org/~/media/Publications/decentralised-waste-watermanagement-

constructed-wetlands-nepal.pdf [Accessed 10 Janauary 2016]. 

WEPA. (2010). WEPA Nepal Dialogue site visit report.  [online] Available at: www.wepa-

db.net/pdf/1012nepal/11.pdf [Accessed 25 June 2016]. 

WHO. (ed.). (n.d.). Chapter 12: Water Treatment. WHO Seminar Pack for Drinking Water 

Quality. [online] Available at: http://www.who.int/water_sanitation_health/dwq/S12.pdf 

[Accessed 24 June 2016]. 

WHO. (1996). Water Sanitation and Health: Coagulation, flocculation and clarification. Fact 

Sheet 2.13 [online] Available at: 

http://www.who.int/water_sanitation_health/hygiene/emergencies/fs2_13.pdf  [Accessed 20 June 

2016]. 

WHO. (2006). Guidelines For Drinking-Water Quality. incorporating first addendum. 1, 

Recommendations. – 3rd ed . [online] Available at:  

http://www.who.int/water_sanitation_health/dwq/gdwq0506.pdf [Accessed 24 June 2016]. 

WHO.  (2013). Health through safe drinking water and basic sanitation. Water Sanitation and 

Health. [online] Available at:  http://www.who.int/water_sanitation_health/mdg1/en/ [Accessed 

21 June 2016]. 

Wiki. (n.d.). Water Purification. [online] Available at:  

https://en.wikipedia.org/wiki/Water_purification [Acessesd 23 June 2016]. 

 



101 
 

Appendices 

Appendix A: Social interviews and samples collection 

 

 

 

 

      



102 
 

Appendix B: Questionnaires for water, wastewater and constructed wetland treatment 

plants 

Questionnaire for conventional waste water treatment 

Name: 

Gender: 

Address: 

Name of the institution engaged: 

 

1. Which source does this wastewater comes from? 

a. Domestic  b. Industrial  c. Institutional  d. municipal  

e. Combined  f. other 

2. What is the design capacity of the plant? 

a. Below 100 m3/s  b. 100-300 m3/s c. 100-300 ltr/s d. Above 300 ltr/s  

e. Above 300 m3/s  f. Do not know   g. other 

3.  What type of the primary treatment units are in use? 

a. Bar screen Mechanical/manual b. Grit chamber  c. Both of them 

d. None of them 

4. What type of secondary treatment units consists? 

a. Oxidation ditch b. Secondary clarifier  c. Both of them d. Aerator 

e. None of them 

5. Where does the treated water discharge? 

a. river  b. lake  c. stream d. ocean e. Pond 

6. At what interval the oxidation ditch cleaned? 

a. Weekly b. Monthly c. Annually d. Between 1 and 2 years  e. More than 2 years 

f. Never 



103 
 

7. How do you manage sludge options? ........................ 

Do you have sludge drying bed? Yes------------------ No----------------------- 

If yes, who use the sludge after drying? 

a. Farmer b. Nursery c. Both of them d. None of them 

8. Do ultimate effluent quality is checked before disposing? Yes-------------- No-------------- 

If yes, how often effluent quality is checked before discharging? 

a. Daily  b. Weekly c. Monthly d.  Annually  e.  Never 

9. Do training/information for working in the site was given? Yes------------------ No--------------- 

If yes, what types? 

a. Safety training/information  b. General training/information  

c. Specific training/information d. None of them 

10. Do any safety equipment were used while working in the site? 

a. Gloves  b. Mask  c. Apron  d. Shoe  

e. All of them  f. None of them 

11. How many operators do you currently employee to run your operation? 

a. 1 person b. 2 persons c. 3-5 persons d. Do not know 

12. How much sensitive on water treatment system? 

a. Little b. More c.  Enough d. Not so much e. Not interested 

13. Do the system works? Yes----------------  No---------------- 

a. Satisfactory  b. Unsatisfactory c. It's ok  d. Do not know 

14. How often is the screen in the inlet cleaned? 

a. Daily  b. Weekly c. Monthly d. Annually e. Never 

15. How much sludge is recirculating to oxidation ditch to metabolize the microorganisms? 

a. 2000- 2500 MLSS  b. 2500- 3000 MLSS  c. above 3000 MLSS   

d. Don't know 



104 
 

16. What is the designed hydraulic retention time for oxidation ditch? 

a. less than 10 hours b. 10-15 hours  c. Above 10 hours d. Don't know 

17. Does the designed flow rate was maintained? Yes----------------------- No------------------ 

If No, why? 

a. Influent is more than design flow  b. Influent is less than design flow   

c. Never noticed d. Other 

18. Does this wastewater have bad odour? 

a. Low  b. High  c. Ignore d. Not concern 

19. Do you ever notice people working in a site have health problems?  

Yes--------------- No---------------- 

If yes, what types? 

a. Respiratory problems b. Diarrhea  c. Typhoid d. Dysentery  

e. Others  f. Do not know 

20. Do you find any operational problem in any unit in the treatment system? 

Yes---------------- No---------------- 

If yes, what types? 

a. Blockages in the inlet  b. Maximum load than design capacity during rainy season 

c. Mechanical problems for the unit   d. Problem in power supply  

f. Excessive sludge production g. others  g. Not seen 

21. What are the solutions do you apply for tackling operational problems? 

a. Bypass sewer line during rainy season  

b. Cleaning of inlet  

c. Repairing of machinery 

d. Use of generator 

e. others 



105 
 

f. Not done yet 

22. Do there any operational and maintenance manual? Yes---------- No---------- 

 

Questionnaire for Water treatment 

Name: 

Gender:  

Address: 

Name of the institution engaged: 

 

1. What types of coagulants used for? 

a. Aluminum sulphate (Alum) 

b. Ferrous sulphate 

c. Aluminum chloride.  

d. Ferric chloride  

e. None of them 

f. Do not know 

2. What type of disinfectants is used for water disinfection process? 

a. Alum  b. Bleaching powder c. PAX  d. Caustic soda  

e. Chlorine  f.  Potassium g. None of them 

3. What is the dosing interval? Continuous or intermittent ? 

If continuous, what is the flow rate? ----------------------------- 

If intermittent, what is the flow rate? ----------------------------- 

4. How many times do you use it? 

a. 1 time per day b. 2 times per day c. 3 times per day d. between 4-6   

e. None of them 



106 
 

5. What types of pump is in use in the treatment process? 

a. Centrifugal pump b. Submersible pump c. Both a & b d. None of them 

6. What is the condition of the pump? 

a. Good b. Bad  c. Never noticed d. Do not know  e. Not 
working 

7. How many operators are allocated for operation? 

a. 1 person b. 2 persons c. 3-5 persons  d. Do not know 

8. Which filter are designed in the water treatment plant? 

a. Slow sand filter b. Rapid sand filter c. Pressure filter d. None of them 

9. How often the reservoir is cleaned? 

a. Daily  b. Weekly c. Monthly d. None of them  e. Do not know 

10.  How many time does the treatment unit is cleaned? 

a. Daily  b. Weekly c. Monthly d. None of them  e. Don't know 

11. How much disinfectant used in disinfection process? 

a. 2-5 kg b. 5-10 kg c. 10-20 kg d. above 20 kg  e. Don't know 

12. Does any training/information for working in the site are given?  

Yes------------------ No--------------- 

If yes, what types? 

a. Safety training/information  b. General training/information  

c. Specific training/information d. None of them 

13. Is there any safety equipment used while working in the site? 

a. Gloves b. Helmet c. Apron d. Shoe  e. All of them f. None of 
them 

14. What is the capacity of reservoir? ---------------------------------- 

Is it that fully used? Yes----------------- No------------------- 

15. What do you do if there is sludge accumulated in tanks? 



107 
 

a. Cleaning of the tanks b. Discharge of sludge with treatment to near water bodies 

c. Discharge of sludge without treatment to near water bodies d. Never noticed 

e. Don't know 

16. What are the sources of drinking water treatment plant? 

a. Surface water b. Boring water  c. Khola d. None of them 

17. When do you take a sample for analysis? 

a. Daily  b. Monthly c. Annually d. Never e. Do not know 

18. What types of treatment does this treatment plant have? 

a. Coagulation  b. sedimentation c. slow sand filter/rapid filter  

d. aeration e. flocculation  f. Pressure filter g. Biological filtration  

19. Are the operators are familiar fully with plant units? Yes------------- No---------------- 

Is it Trainings/information? ------------------- 

What type of training/information is given? 

a. Safety training/information  b. General training/information  

c. Specific training/information d. None of them 

20. How much do you have knowledge on water treatment system? 

a. Little  b. More  c. Enough  d. Not so much  

e. Not interested 

21. Do you think the system works? Yes----------------  No---------------- 

a. Satisfactory  b. Unsatisfactory c. It's ok  d. Do not know 

22. How often is the screen in the inlet cleaned? 

a. Daily  b. Weekly c. Monthly d. Annually e. Never 

23. Do you ever notice people working in a site have health problems?  

Yes--------------- No---------------- 

If yes, what types? 



108 
 

a. Respiratory problems b. Diarrhea  c. Typhoid d. Dysentery  

e. Others  f. Do not know 

24. Do you ever notice people drinking water taken from this plant have health problems?  

Yes--------------- No---------------- 

If yes, what types? 

a. Respiratory problems b. Diarrhea  c. Typhoid d. Dysentery   

e. Others  f. Do not know 

25. Is there any operational problem in any unit of the treatment system? 

Yes---------------- No---------------- 

If yes, what types? 

a. Blockages in inlet/ bar screen b. Not working the unit c. Power cut problem  

d. disinfectant powder is not good e. powder is settle in a solid f. others  

g. Muddy water from source during rainy season h. Never notice 

26. What are the solutions applied for tackling operational problems? 

a. Use excessive disinfectant powder during rainy season  

b. Cleaning of inlet/ bar screen 

c. Use of generator 

d. replace by good quality of powder 

e. others 

f. Not done yet 

27. Do you have any operational and maintenance manual? Yes---------- No---------- 

28. Do you treat solid accumulation after cleaning each unit? Yes---------- No---------- 

If not, what you will do? 

a. discharge into river b. throw outside c. not cleaned  d. never done 

 



109 
 

Questionnaire for user's committee 

 

Name: 

Age: 

Gender: 

Address: 

Assigned job in institution: 

 

1. Was reuse of wastewater considered before implementation of the reed bed system? 

Yes---------------- No----------- 

 

2. What kind of reuse? 

a. Gardening b. Irrigation c. Washing d. Flushing toilets  e.  donot know  

 

3. What was the situation before the implementation of the reed bed system? 

• Do you directly discharge the wastewater to the environment?  

 Yes------------------- No---------------- 

If yes, where do you discharge? 

 a. river    b. land  c. Pond  d. stream e. lake  